



**THE BOMBAY TEXTILE RESEARCH ASSOCIATION
BTRA TEST LABORATORIES**

TEST REPORT NO. :



BTL/TR/ 957 /2011

2 of 2

SAMPLE NO.	BL/M/162
SAMPLE MARK	PLASTIC SHEET

Observation :

Observed growth on specimens	Rating
None	0
Traces of growth (less than 10%)	1
Light growth (10-30%)	2
Medium growth (30-60%)	3
Heavy growth (60% and above)	4


Results :

Observations were made after 28 days.

Sample No.	Growth on Specimen	Rating
BL/M/162 [PLASTIC SHEET]	None	0

Conclusion :

The given sample [BL/M/162] showed **No** growth of mixed spore suspension when tested as per test ASTM G 21-96 test method.


Senior Scientific Officer-Gr.II
Microbiology Division

